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FORMOSA PLASTICS CORPORATION
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NO.1, SHIHHUA 1ST RD., LINYUAN TOWNSHIP, KAOHSIUNG COUNTY 832, TAIWAN (R.O.C.)

RTREEB R HEPEN, DGEPERBREBEP AT (The following samples was/were submitted and identified
by/on behalf of the client as) :

# b %A% (Sample Description) : BB AR L Bt % B (POLYPROPYLENE IMPACT COPOLYMER)

A HE(Style/Item No.) : 3003,3005,3010,3010S,3015,3015W,3040,3040C,3064,3080,3084,
3084H,3150,3155,3204,3354,3356,3504,3554,4084,4204,8084

Hsm g (Color) : & & F¥i% % (CLEAR)

L])'(’#FF];El}](Sample Receiving Date) : 2010/04/09

] 2X B0 P (Testing Period) : 2010/04/09 TO 2010/04/15

X E K (Test Requested) : % BB RoHS 2002/95/EC B A& 2354 & K. (In accordance with the RoHS Directive

2002/95/EC, and its amendment directives).

MR F ZE(Test Method) : %%IEC 62321: 20087 74 . (With reference to IEC 62321: 2008. Procedures for
the Determination of Levels of Regulated Substances in Electrotechnical
Products).

(1) A RREIEETRRT AR R AR 4
ICP—AES.

(2) RRJEIESTHRT B LR EER LSS
AES.

(3)  RRBIEESTRRT AR R
ICP—AES.

(4) R UV-VISH B 55184452 . / Determination of Hexavalent Chromium by
UV/Vis Spectrometry.

/ Determination of Cadmium by

“?\“

/ Determination of Lead by ICP-

:

/ Determination of Mercury by

“?\“

(5) VAR AR AT/ H R ﬁi{f"%é&ﬂﬁxg\ﬂ‘_@‘% / Determination of PBB

p %/? and PBDE by GC/MS.

Ray Chané’l Asst. Managerﬂ
Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company BRIESHHIA - M RAE LRGN 2 B A T © A RN R B HEFA] > AATE 1 E -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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)ﬂ‘]a{ £ (Test Results) : 3 =3 — & (Please refer to next pages).
43 (Conclusion) : RBEF PFRAE SR E R, FARHS(2002/95/EC) B A& 235452 B K (Based

upon the performed tests by submitted samples, the test results comply with the
limits of RoHS Directive 2002/95/EC and its subsequent amendments) .

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company.[RIEA G » IR RER R RR AE - BRERCENRE@MFAT > Arrfw s o

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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X4 R (Test Results) B4z (Unit): mg/kg

RAE A L X (Result) 7 AR R RoHS
Method o PR A X
(Test Items) (Refer to) No.1 (MDL) (Limit)

4% / Cadmium (Cd) (1) n.d. 2 100

4% / Lead (Pb) (2) n.d. 2 1000

&K / Mercury (Hg) (3) n.d. 2 1000

51§ 4% / Hexavalent Chromium Cr(VI) by (4) n.d. 2 1000

alkaline extraction

% B XA / Sum of PBBs n.d. - 1000
— &%t / Monobromobiphenyl n.d. 5 -
——/xﬂyyzl.\ / Dibromobiphenyl n.d. 5 -
WX / Tribromobiphenyl n.d. 5 -
[’Hliﬂy X / Tetrabromobiphenyl n.d. 5 -
&KX / Pentabromobiphenyl n.d. 5 -

< /xﬂy X / Hexabromobiphenyl n.d. 5 -
&I X / Heptabromobiphenyl n.d. 5 -
/\,ﬂﬂy X / Octabromobiphenyl n.d. 5 -
JLRBER / Nonabromobiphenyl n.d. 5 -
+ %Mt X / Decabromobiphenyl 5) n.d. 5 -

% 5Bt X[RgE A / Sum of PBDEs n.d. - 1000
#‘Q*ﬂﬁxrﬂi/ Monobromodiphenyl ether n.d. 5 -
=& *"‘%Fﬂi/ Dibromodiphenyl ether n.d. 5 -
*"‘%Fﬂi/ Tribromodiphenyl ether n.d. 5 -
*"‘%Fﬂi/ Tetrabromodiphenyl ether n.d. 5 -
ﬂﬁ‘x Fﬁ[‘_/ Pentabromodiphenyl ether n.d. 5 -
Ay &%Fﬂi/ Hexabromodiphenyl ether n.d. 5 -
5 T R Fﬁ[‘_/ Heptabromodiphenyl ether n.d. 5 -
I\T ~ﬂ9y4\f§[‘_/ Octabromodiphenyl ether n.d. 5 -
5 I R Fﬁ[‘_/ Nonabromodiphenyl ether n.d. 5 -

5 I R Fﬁ[‘_/ Decabromodiphenyl ether n.d. 5 -

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Condltions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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2% 3k{ L (TEST PART DESCRIPTION):
NO.1 . Ye¥d s EatEE L B4 % A% (CLEAR POLYPROPYLENE IMPACT COPOLYMER)

3£ (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (**ﬁﬂ:)
3. MDL = Method Detection Limit (75 74845 RA4A)
4. "-" = Not Regulated (BBA1E)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this

document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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1) HRIBRTERAZE M BT TR o (S1E%MAF A% ) |/ These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr %" test method excluded )
2) AR AE : £%9 / Name of the person who made measurement: Hungming Li

3) mA A FA : Tk1a% / Name of the person in charge of measurement: Ray Chang

W~ ##H4% / Cutting ~ Preparation
)34 &% / Sample Measurement
#K Hg g Cr®
4% Pb~ 43 Cd
\ 4 \ 4 \ 4
IRAE T ] A ob 09 4 H o v 3 % 04 BR SEAT T AL (de A B R SRR YOk AL ARAeil &Kk [ Add
T & #7w) / Acid digestion by suitable acid Microwave digestion with appropriate amount of
depended on different sample material (as HNOs/HCI/HF digestion reagent
below table) ¢
v ﬁﬂé’hékm/m Iﬁ’ﬁ'lﬁ’ft
@34 | Filtration #J3t [ Heatto
appropriate temperature
to extract
\ 4
; 7.5 /Residue l
&z | Solution
Arpigk@jEik s [ Cool,
filter digestate through
filter
1) &JrakExk /
v Alkali Fusion i
2) HBERIER |
BB AT R TR L& [ ICP-AES HCI to dissolve MmN EHBEE [ Add
diphenyl-carbazide for
- color development
ﬁiﬁﬁﬁﬁ / Sample Material I~ PIFERT / Digestion Acid
o, &t ejﬂ, TR/ =, ’pﬁ‘f@, SR ffnéﬁnf’i{, Gk
Steel, copper, aluminum, solder Aqua regia, HNOs, HCI1, HF, H:: v
A | Glass T S5/ HNO/HF 2 X0 £ - R
L} T
&, &, &L =7 / Aqua regia o ERHESERAL 540
Gold, platlnum, palladium, ceramic nm & B/ measure
#0/ Silver i/ HNOs the absorbance at 540
¥I7 / Plastic T, Sk, R, B/ nm by UV-VIS
H:S04, H:0., HNOs, HCl
4/ Others W E RS SR *7F*‘EJ~”P /
Any acid to total digestion

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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%AW X/ 3 AB KTk 247442 B / PBB/PBDE analytical FLOW CHART

NO.1,

SHIHHUA 1ST RD.,

E\ﬁ(Page) :

6 of 7

DERAAE © #523 / Name of the person who made measurement: Anson Tsao
2)aH & & A : ik1a& / Name of the person in charge of measurement: Ray Chang

#1.:%:8 K42 K | First testing process ——»

BIEM R RAZ A | Optional Screen process  ssssssse==

#3242/ | Confirmation process — - — »

Sample / # &

)

Sample pretreatment / #& & 37 & 12

v

Screen analysis / #1 & ¥

IIIIIIIIIIIIIII1IIIIIIIIIIIIIIII

v

[ 3
[]
]
]
]
]
1

Sample extraction #& 5% 2 B/
Soxhlet method % X Z I x

T
v

Concentrate/Dilute Extracted solution
HEBUR B e A

T
v

Filter IR B

T
v

Analysis by GC/MS
RABRATH AR A AT

T
v

Issue Report #3738 &

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this

document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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*x 4Rt B (End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. ThIS test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or avallable on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this

document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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